
ITEM PART NO. DESCRIPTION QTY

1 9140 Chassis Assy. T16 & 18 Hydros 1
2 7649 Axle Hydro 212-3010L 18H only 1
3 7087 Support Pedal Shaft 1
4 9132 Brake Arm 1
5 1551 Pedal Brake 1
6 MX681 Foot Pedal Rubber 1
7 3539 Bush Nylon 5
8 2589 “E” Clip No.1500-62 4
9 1975 5⁄8” x 1” x 16G. Washer 8
10 1323 Washer 3⁄8” DIA. (T3 LP) 24
11 1324 Nut 3⁄8” UNF Nyloc 10 
12 1997 Bolt 3⁄8” UNF x 13⁄4” 1
13 MX951 Grommet 1
14 7418 M8 x 25 Carriage Bolt 1
15 6869 Foot Pedal Shaft Bkt. 2
16 9284 Brake Pedal Shaft Assy. 1
17 9133 Rod Parking Brake 1
18 7824 Brake Rod 1
19 7366 Foot Pedal Shaft Bkt. 2
20 9131 Shaft Pedal (Operating) 1
21 9128 Foot Pedal Assy. 1
22 MX244 Spirol Pin 3⁄16” x 11⁄4” H.DY. 2
23 6394 Bracket Safety Switch (Long) 1
24 6925 Spring 1
25 6306 Flex Tread                                                 As reqd.
26 4107 Setscrew 5⁄16” UNF x 1⁄2” Patch Loc. 4
27 1105 Washer 5⁄16” DIA. T3LP 12
28 7383 Plunger Brake 1
29 2648 Knob 3⁄8” 2
30 2003 Spring Park Brake 1
31 1223 1⁄8” x 5⁄8” Steel Split Pin 3
32 6944 Hydro Belt Guide Assy. 1
33 1602 Key 1⁄4” Sq. x 1” 1
34 7662 Pulley Block (Upper) 1
35 3750 Pulley 7” Deep Form-Spaced 1
36 7267 Pulley Block (Lower) 1

ITEM PART NO. DESCRIPTION QTYITEM PART NO. DESCRIPTION QTY

37 3728 Woodruff Key 1⁄4” x 3⁄4” 1
38 7259 Clutch Electric “T” Series 1
39 8552 Shouldered Plug 1
40 027-11127 Bolt 7⁄16” UNF x 5”  Patch Loc. 1
41 7090 Brace. Electromagnetic Clutch 1
42 1982 Setscrew 5⁄16” UNF x 3⁄4” 18
43 030-0825 M8 x 25 Setscrew 1
44 090-08 M8 Nyloc Nut 8
45 1273 5⁄16” UNF Nyloc Nut 18
46 3792 3⁄8” UNF Locknut 5
47 6487 Ball Joint R.H. 3
48 7879 Gear Arm Assy. 1
49 6915 Rod Guide Assy. 1
50 7797 Neutral Quadrant 1
51 6914 Rod Guide Long 1
52 9134 Parking Brake Rod Support Bkt. 1
53 6862 Neutral Quadrant Boss 1
54 3995 Hinge Pillar 2
55 7884 Fan Boss 1
56 6917 Solderless Nipple 2
57 7796 Hanger Bracket 2
58 9138 Support Bkt. Axle L.H. 1
59 9161 Dump Valve Cable 1
60 9269 Dump Valve Cable Support Bkt. 1
61 6800 Fan (Plastic) 5” 1
62 7794 Fan Guard 1
63 6867 Neutral Gear Rod 2
64 7881 Gear Rod (Long) 1
65 9137 TX. Support Bkt. RH. 1
66 7893 Support Link 1
67 7894 Bracket (Support Link) 1
68 M4027 Spring 1
69 2103 Clutch Spring 4
70 9135 Jockey Plate 1
71 7229 Belt A79 1
72 1319 Bolt 3⁄8” UNF x 2” 1

Tractor Chassis, PTO, Brake & Cutter Controls
Westwood

Page 168

T H E  B E S T  O F  B R I T I S H  E N G I N E E R I N G

73 8687 Bush, Jockey Pulley 2
74 6812 Bush, Jockey Arm Pivot 1
75 4086 “R” Clip (Small) 6
76 5478 Spacer Jockey Pulley 1
77 074-0860 M8 x 60 Carriage Bolts 2
78 7891 Support L.H. Front 1
79 7892 Support Bkts. Rear 1
80 7916 Deflector Extension 1
81 7897 T/X Grass Deflector 1
82 7899 Rubber Flap 2
83 7898 Retaining Strip 2
84 3841 Drive Key 1⁄4” Sq. x 2” 2 
85 4152 Grommet 3⁄4” Open Chassis 3
86 6662 Belt Guide Pin 3
87 7726 Belt P.T.O. (A841⁄2) 1
88 7833 5⁄16” x 11⁄4” Socket, Cap Head Screw 3
89 9488 Jockey Pulley 6
90 8310 Jockey Plate P.T.O. 1
91 7107 Rod Adjustable P.T.O. 1
92 6817 Swivel Adjuster Rod 1
93 8286 Pulley & Shaft Assy P.T.O. Drive 1
94 8337 Pulley Assy 5” 1
95 8271 P.T.O. Mounting Plate 1
96 3229 Bearing 2
97 8232 Plate Jockey Pulley 1
98 8538 Lever P.T.O. Engage 1
99 MX1285 6mm Sq. x 15M⁄M Long 1
100 5735 Belt Guide 5
101 8418 Spacer Jockey Plate 1
102 3613 5⁄16” Washer TBL5 8
103 2594 Spring 1
104 1613 Spring 1
105 074-0845 M8 x 45 Carriage Bolt 2
106 7285 3⁄8” UNF x 33⁄4” Bolt 1
107 8341 Spacer Jockey Plate P.T.O. 1
108 8340 Spacer 1

www.ersatzteil-service.de               www.ersatzteilplan.de

Ihr Ersatzteilspezialist im Internet




